OVERTON REGIONAL WATER SUPPLY PLAN
RABBIT CREEK RESERVOIR

FUNDED BY: e

CITY OF OVERTON 5555 OF TR,
LIBERTY CITY WSC FEY il W

_JACKSON wsc ,ﬂ} <*
TEXAS WATER DEVELOPMENT BOARD ¢

PREPARED BY:
BURTON & ELLEDGE, INC.

1121 ESE LOOP 323, SUITE 212
TYLER, TX 75701

IN ASSOCIATION WITH:

R] BRANDES COMPANY HORIZON ENVIRONMENTAL SERVICES, INC. i
9011 MOUNTAIN RIDGE DR. STE. 100 2600 DELLANA LANE, STE. 200
AUSTIN, TX 78759 AUSTIN, TX 78746

GOVERNMENTAL CONSULTING
2729 EXPOSITION BLVD. STE. 110
AUSTIN, TX 78703




I

I11.

GAOVERTON"65. 2\Regional Water\Report\Study\Report.doc

w

TABLE OF CONTENTS

INTRODUCTION ... ettt eee e e I-1
AUTHORIZATION AND ORGANIZATION ..., I-1
SCOPE AND OBJECTIVES OF STUDY ..o I-1
[...]
@ PRINTED ON RECYCLED PAPER ¢



Horizon
(¥ 4

ENVIRONMENTAL SERVICES, INC.

®

Mitigation for reservoir projects usually involves acquisition enhancement,
and management of existing bottomland areas for wildlife habitat. The acreage
requirement for mitigation may be equal or greater than the amount of impacts of the
reservoir. Such areas could be acquired upstream, downstream or in adjacent
drainages. Enhancements might involve tree plantings, hydrologic modifications (to
make it wetter) or other management techniques to increase wetland habitat values.
Since the majority of impacts of the reservoir are going to occur 1o forested
bottomlands, the mitigation will focus on acquisition, enhancement and management
of similar habitats. Once the mitigation requirement is determined and the potential
mitigation tract or tracts identified, they must be presented along with the application
for review. Again, these procedures can and should be addressed during the TNRCC

permit process.

The COE cannot issue a permit if any potentially significant cultural
resources sites might be adversely impacted. Through Section 106 consultation with
the Texas Historical Commission (described below) the COE will determine the
requirements for cultural resources testing and mitigation for the project. This will
result in a Memorandum of Agreement {(MOA) between the COE and Texas Historical
Commission. The necessary investigations and development of the MOA can require

considerable time to accomplish (many months to a year or more).

C.3 SECTION 106 COMPLIANCE

An intensive pedestrian survey will be required by the Corps of Engineers
and the Texas Historical Commission in compliance with the Section 106 of the
National Historic Preservation Act and the Antiquities Code of the State of Texas
(Texas Natura! Resource Code, Title 9, Chapter 191). The areas that will require

survey include the flood pool, the area adjacent to the flood pool, all areas to be

970009pa.eo1 V-40
BURTON & ELLEDGE, INC.

Environmental / Civil Engineers

AR R ST A S e al



Morizon
- 7 4

ENVIRONMENTAL SERVICES, INC.

altered during the project, and all areas permitted for associated development or

construction use.

Standard pedestrian survey techniques and limited shovel testing will
probably be sufficient for the uplands. Many places are so eroded that the subsoil is
exposed on slopes and shovel testing will not be necessary. Vegetative cover is
intense over much of the area and the ground is obscured. Surveying should be
performed during the winter for best results. Because the recent alluvium in the
bottoms is deep, older surfaces may be beyond the reach of shovel tests, and backhoe
testing may be necessary. Consideration should be given to conducting backhoe
survey and geomorphological analysis in a sampling strategy prior to the pedestrian
survey in case certain areas can be eliminated from intensive survey and savings

realized.

Examination of land deeds and records in the General Land Office will
probably be the most effective way of determining the presence of potential historic

sites.

While no existing sites of particular importance have been identified in the
projection area, the results of the 100% survey are necessary before one can
speculate as to what level of effort might be required during the testing and mitigation

phases to resolve any cultural resources questions or concerns.

97000%pa.eol V-41
BURTON & ELLEDGE, INC.

Environmental / Civil Engineers

N/ PRINTED ON RECYCLED PAPER



Horizon
(74

ENVIRONMENTAL SERVICES, INC.

D.O REFERENCES

Blair, W. F. 1950. "The Biotic Provinces of Texas.” The Texas Journal of Science
Z2:93-117.

Boschung, H. T. Jr., J. D. Williams, D. W. Gotschall, D. K. Caldwell, and M. C.
Caldwell. 1983. The Audubon Society Field Guide to North American Fishes,
Whales, and Dolphins. Published by Alfred A. Knopf, Inc.

Camp Dresser & McKee, Inc. (CDM). 1990. Fish and Wildlife Resources Information
Martin Lake Renewal Area Panola County, Texas. Prepared for Texas Utilities
Mining Company, Fairfield, Texas.

Dice, L. R. 1943. The Biotic Provinces of North America. University of Michigan
Press. Ann Arbor. 78 pp.

Douglas, N. H. 1974. Freshwater Fishes of Louisiana. Claitor’s Publishing Division.

Environmental Laboratory (EL). 1987. Corps of Engineers Wetlands Delineation
Manual. Corps of Engineers Waterways Experiment Station, Vicksburg, MS.
Technical Report Y-87-1.

Espey, Huston & Associates, Inc. (EH&A). 1981. Ecological Baseline Studies at the
Martin Lake "D" Area. EH&A Document No. 81471,

Evans, J. W. and R. L. Noble. 1979. "The Longitudinal Distribution of Fishes in an
East Texas Stream." Am. Midl. Nat. 101 (2). 333-343.

Gould, F. W. 1975. Texas Plants: A Checklist and Ecological Summary. Texas A&M
University Press, College Station, Texas.

Harlan, J. R. and E. B. Speaker. 1956. /owa Fish and Fishing. 3" Edition lowa State
Conservation Commission.

Hubbs, C. 1957. "Distributional Patterns of Texas Fresh-Water Fishes." The
Southwestern Naturalist (2-3): 89-104.

Hubbs, C., R. J. Edwards, and G. P. Garrett. 1991. "An Annotated Checklist of the
Freshwater Fishes of Texas, with Keys to ldentification of Species.” The Texas
Journal of Science. Vol 43, No 4, Supplement.

970009pa.eol V-42
BURTON & ELLEDGE, INC.

Environmental / Civit Engineers

N L/ FRINTEQ ONHECYCLED PAPER



Horizon
(7 4

ENVIRONMENTAL SERVICES, INC.

Kenmotsu, Nancy Adele, and Timothy K. Perttula, editors. 1993. Archeology in the
Eastern Planning Region, Texas: A Planning Document. Department ot
Antiquities Protection, Cultural Resource Management Report 3. Texas Historical
Commission, Austin, Texas.

Lee, et. al. 1980. Atlas of North American Freshwater Fishes. Public #1980-12 ot
the North Carolina Biological Survey.

Miller, R. J. and H. W. Robinson. 1973. The Fishes of Oklahoma. Oklahoma State
University Press.

Pflieger, W. L. 1975. The Fishes of Missouri. Missouri Department of Conservation.

Pitman, Veronica M. 1991. Synopsis of Paddlefish Biology and Their Utilization and
Management in Texas, Special Report. Texas Parks and Wildlife Department,
Fisheries and Wildlife Division, Austin, Texas.

Scott, T. R., M. McCarthy, and M. A. Grady. 1978. Archaeological Survey in
Cherokee, Smith and Rusk Counties, Texas: A Lesson in Survey Methods.
Archaeology Research Program Research Report 116. Southern Methodist
University, Dallas, Texas.

Smith, P. W. 1979. The Fishes of Illinois. Published for the lllinois State Naticnal
Historical Survey by University of lllinois Press.

Smith-Vaniz, W. F. 1968. Freshwater Fishes of Alabama. Auburn University,
Paragon Press.

Texas Natural Heritage Program (TNHP). 1991. TNHP Information System,
Threatened/Endangered or otherwise sensitive species. TNHP, Austin, Texas.

Young, P. J. 1988. Water Quality Considerations for Kelsey Creek Reservoir.
Prepared for the City of Gilmer, Texas.

970009pa.eol V-43
BURTON & ELLEDGE, INC.

Environmental / Civil Engineers

LD

\J/ PRIMTED Cn RECYCLED PAPER



VI.SURFACE WATER TREATMENT ALTERNATIVES
A. INTRODUCTION
1. SELECTION OF DEVELOPMENT SCENARIOS

As discussed in Section IV, only one reservoir site was evaluated as a potential source
for the planning area. Development of the reservoir in phases would not be
economically attractive for such a small project. However, a phased approach to
construction of a water treatment plant or the distribution lines is worthy of
consideration.

For this planning investigation, only the ultimate developed condition was examined.
However, sufficient detailed information is provided to enable subsequent investigation
of other development scenarios. Alternate surface water sources are also presented for
possible consideration.

2. RESERVOIR SITE
Reservoir sites are typically selected based on the following criteria:

proximity to water demand location

potential tributary drainage area

close proximity of two elevated land masses on each side of the waterway
minimal obstacles to development (pipelines, utilities, roadways, structures, etc.)

Each of these criteria prove favorable for the proposed location, which is approximately
1.5 miles northeast of the City of Overton as shown on Exhibit 17.

3. TREATMENT ALTERNATIVES

The raw water quality in the proposed reservoir is expected to be typical of East Texas
surface water, with the following characteristics:

low alkalinity

low hardness

neutral pH

variable turbidity (depending on rainfall)
susceptible to seasonal “turnover” and stratification
potential for presence of iron and manganese
organic color due to decaying detritus

presence of trihalomethane precursors

potential for tastes and odors

VI-1
G:\OVERTOM "05. I\Regional Waier\Reporf Sindy\Report doc BURTON & ELLEDG E, INC.

Environmental / Civil Engineers



Water softening treatment should not be necessary. Lime and/or caustic addition will
be required for alkalinity addition and pH-adjustment. The intake structure should
include provisions for varying the intake level to assist in treatment for turbidity,
manganese, tastes, and odors. Chemical addition should also be provided at the intake
for taste and odor control and to aid in coagulation. Color, turbidity, and iron can be
effectively removed with alum as the primary treatment chemical. Short detention time
for sedimentation should be avoided due to raw water quality variability. Manganese
can be effectively removed by pH-adjustment ahead of dual media filters. Activated
carbon should be available for seasonal use to treat for taste and odor. Trihalomethane
formation can be avoided by chloramine disinfection. Emerging technologies such as
ozonation and membrane filtration should be investigated for possible long-term cost
savings. Provisions for disposal of residuals and filter backwash water must be
included. Demineralization processes such as reverse osmosis or ion exchange will not
be required. A “conventional” surface water treatment plant with alum coagulation, and
flocculation, 6-hour detention time sedimentation, dual media filtration, and sufficient
clearwell storage to meet disinfectant contact time requirements was selected as the
preferred treatment alternative.

B. METHODOLOGY
1. DETERMINING WATER DEMANDS

a. SERVICE AREA DELINEATION
The service area will include the service areas of the eight regional entities as shown
on Exhibit 1 and described in Section I1I.

b. DEMAND PROJECTIONS
As discussed in Section III, the projected demand for the planning area will be 5,675
gpm in 2030, which equates to 8.2 MGD and 9,160 acre-feet per year. Therefore,
the proposed reservoir, with a firm annual yield of 3,500 acre-feet per year or 3.1
MGD will serve only to supplement the current ground water sources.

2. HYDROLOGIC EVALUATION OF RESERVOIR STRUCTURE AND
SPILLWAY

The selection of the optimum size and height of the structure for the proposed Rabbit
Creek Reservoir involves consideration of the optimum size of the conservation pool
and the potential for flooding of adjacent properties, as well as the cost of the
structure.

The relationship between the quantity of inflows to the reservoir and the maximum
available storage volume, particularly with regard to the frequency of flood spills, is
of particular importance. If the reservoir storage volume is too great, then flood spills
may be too infrequent or entirely eliminated, and the reservoir would be considered to
be oversized with respect to the available quantity of inflows. Normally, spills from a
reservoir through its primary service outlet structure or principal spillway, which
typically has its overflow crest set at or slightly above the elevation of the top of the

VI-2
GAOVERTOM ™05, \Regional Water\Report\Studv\Report.doc B U RTO N & E L L. E DG E ; I NC.

Environmental / Civil Engineers



conservation pool, might be expected to occur about every five to ten years or so.
Based on the results from the SIMYLD-IID reservoir operation simulations for the
Rabbit Creek Reservoir, the average frequency of spills, expressed as the average
number of years between spills, for the three conservation pool levels considered is
summarized below:

CONSERVATION AVERAGE NUMBER OF
POOL LEVEL YEARS BETWEEN
Feet MSL SPILLS
400.0 3.1
406.0 9.2
410.0 18.3

These results would suggest that the proposed Rabbit Creek Reservoir would appear
to be about optimally sized with respect to typical reservoir water supply operations,
i. €., it would spill on the average about once every five to ten years, with its
conservation pool level set at Elevation 406.0 feet msl.

Another consideration in evaluating the optimum conservation storage capacity of a
reservoir relates to the potential for flooding of properties adjacent to the reservoir.

Normally, the primary outlet structure or principal spillway, with its crest set at or
slightly above the top of the conservation pool, is sized and designed to pass the 100-
year flood event. For the proposed Rabbit Creek Reservoir, it has been assumed that
the principal spillway would be constructed within the embankment of the dam and
would consist of a concrete ogee-type structure with a stilling basin at its downstream
toe. Floodwater spills from the reservoir would pass over the crest of the principal
spillway and down the ogee slope into the stilling basin. For safely passing floods
larger than the 100-year event without overtopping the dam or embankment structure,
an emergency spillway, with its crest set at about the maximum water surface
elevation of the reservoir when passing the 100-year flood, typically is excavated into
natural ground at the abutment of one end of the dam or embankment structure. A
profile along the centerline of this type of typical dam structure, with its associated
spillway facilities, is shown on Figure VI-1 in Exhibit 16.

The critical elevation that determines the maximum design height to which flood
waters are allowed to rise in a reservoir during the occurrence of the maximum design
flood typically is considered to be the lowest elevation of an existing critical structure
that must not be flooded because of safety reasons or the potential for significant
damage. In the case of the proposed Rabbit Creek Reservoir, the minimum slab
elevation of an existing wastewater lift station located northwest of the City of
Overton, at 422.25 feet msl, has been determined to be the critical elevation with
regard to the hydraulic design of the principal and emergency spillways. Hence, the
size (length) of these spillways must be adequate to allow passage of the maximum
design flood through the reservoir without causing the water level of the reservoir to
rise higher than 422.25 feet msl so as to avoid flooding of the lift station.

VI-3
G\OVERTON\ 03, 2\Regional Water\Repori\Study\Report.doc B u RTO N & E LLE DGE ’ l NC.

Environmental / Civil Engineers



Establishing the length of the principal and emergency spillway crests and their
respective elevations, as well as, the top of the dam structure or embankment involves
performing hydrologic and hydraulic flood routing analyses of the reservoir for
different design flood events. As indicated above, the 100-year flood event is the
basic design flood for determining the size (length) of the principal spillway and the
crest elevation of the emergency spiliway. The discharge capacity of the emergency
spillway is determined based on the design flood event stipulated in the Dam Safety
rules of the TNRCC (Chapter 299, 30 TAC). These rules specify the minimum
design flood hydrograph for dams as functions of the height of the dam structure, the
volume of water stored in the impoundment created by the dam, and the level of risk
associated with the loss of life and property damage downstream in the event of dam
failure due to overtopping. Assuming that the top of the proposed Rabbit Creek Dam
will be set about 15 to 20 feet above the top of the conservation pool, the total height
of the structure then will be on the order of 50 to 60 feet, since the elevation of the
[...]
losses, i. e., infiltration, surface retention, etc. For this purpose, the “Soil Survey of
Smith County, Texas” (1993) has been used to establish specific soil types and their
hydrologic group classifications. The SCS hydrologic group classifications provide
an indication of the relative amount of runoff to be expected from a given amount of
rainfall on a particular soil type. There are four hydrologic group classifications, i. e.,
A, B, C and D, with the A classification indicating a soil with a high rate of
infiltration and low runoff potential and the D classification indicating a soil with a
very slow rate of infiltration and high runoff potential. The general soil unit referred
to as Lilbert-Darco-Tenaha covers practically the entire Rabbit Creek watershed
upstream of the proposed reservoir site. These are generally sandy soils with a loamy
subsoil that occur on gently sloping to moderately steep terrain. The Lilbert soils,
with a B hydrologic group classification, occur primarily on broad interstream
divides; the Darco soils, with an A hydrologic group classification, are found on the
slightly higher convex ridges, and the Tenaha soils, also with a B hydrologic group
classification, are located on side slopes above drainageways. Most of the land in the
watershed is used for pasture, with some limited cropland, or is covered with
hardwood and pine forests. Based on a detailed analysis of the specific acreages of
individual soil types and land uses within the watershed, the area-weighted average

VI-5
GAOVERTOM "05. 2\Regianal Water\Report\Study\Report. doc BURTON & ELLEDGE, INC.

Environmental / Civil Engineers



SCS curve number for the overall watershed has been determined to be 70. This
value applies to average antecedent moisture conditions (AMC-II). For wet soil
conditions (AMC-III), the corresponding curve number value is 85. The AMC-HI
curve number, which reflects more extreme hydrologic conditions, has been used for
sizing both the principal and the emergency spillways.

The time of concentration for a given watershed is defined as the time required for a
particle of water (runoff) to travel from the most remote point in the headwaters of the
watershed to the discharge point of the watershed, 1. e., to the proposed dam site for
the Rabbit Creek Reservoir. The time of concentration is a fundamental input
parameter for simulating the runoff behavior of a watershed, particularly as runoff
varies with time in response to varying rainfall amounts during the occurrence of a
storm event. For determining an appropriate value of the time of concentration for
the Rabbit Creek watershed upstream of the proposed dam site, the SCS TR-55
procedures have been applied. The travel path has been divided into 300 feet of sheet
flow, 2,100 feet of overland surface flow, and 23,000 feet of channelized flow, and
the corresponding average value of the time of concentration has been determined to
be 2.3 hours.

Statistical rainfall amounts for different storm magnitudes (frequencies of occurrence)
and durations for the Rabbit Creek watershed have been determined based on
information contained in the Texas Department of Transportation’s “Hydraulics
Manual” (Smith County regression equations) and the NOAA National Weather
Service’s “Probable Maximum Precipitation Estimates, United States East of the
105th Meridian”, Hydrometeorological Report No. 51 (all season 10 square-mile
curves). A summary of these rainfall amounts is presented in the following table.

STORM STORM RAINFALL
MAGNITUDE DURATION AMOUNT
Hours Inches

100-Year Event 2 54
100-Year Event 3 6.1
100-Year Event 6 7.4
100-Year Event 12 9.0
100-Year Event 24 10.8
Probable Maximum 6 31.0
Probable Maximum 12 37.2
Probable Maximum 24 434
Probable Maximum 48 48.5
Probable Maximum 72 51.5
VI-6
G- \GUERTOM 05, 2\Regional Water\Report\Study\Report.doc BURTON & ELLEDGE , INC.,

Environmental / Civil Engineers



In accordance with TNRCC procedures for evaluating dam safety, the time
distribution used in analyzing and sizing the proposed spillways corresponds to a
standard distribution developed by the SCS as presented in Figure 2-6C of the SCS
report titled “Earth Dams and Reservoirs” (1985). This distribution provides intense
critical rainfall conditions that are important for conservatively determining the
required capacity of spillway structures.

Based on previous reservoir operation simulations from the SIMYLD-IID model, the
elevation of 406 feet msl has been used as the optimum level of the conservation pool
for the Rabbit Creek Reservoir. With this normal non-flood maximum pool level set,
the crest of the principal spillway also has been established at this same elevation.
Using these fixed principal spillway crest conditions, the HEC-1 flood routing model
has been operated to simulate the passage of the 100-year flood through the reservoir
for three different lengths of principal spillway, i. e., 50 feet, 100 feet and 150 feet.
These simulations have been made assuming a twelve-hour storm duration, which
previously has been determined to be the critical storm duration for the Rabbit Creek
Reservoir and watershed, i. e. it is the duration that produces the maximum stage in
the reservoir for the 100-year storm event. The purpose of simulating the behavior of
the reservoir for the three principal spillway lengths was to evaluate the sensitivity of
the reservoir to principal spillway length and to provide a range of 100-year flood
stage levels for establishing the crest elevation of the emergency spillway. The
results of these simulations are plotted on Figure VI-2 in Exhibit 16. As shown,
depending on the length of the principal spillway within the limits analyzed, the
maximum stage of the reservoir for the 100-year flood ranges from about elevation
410.2 feet msl up to approximately 411.4 feet msl.

To investigate the potential flooding impacts of the proposed reservoir based on the
adopted maximum design storm, i. e., the two-thirds probable maximum flood,
additional flood routing simulations using the HEC-1 model have been made for the
same three principal spillway crest lengths analyzed above. For these analyses, two
different lengths of the crest of the emergency spillway have been assumed;
simulations have been made for a 300-foot spillway and a 500-foot spillway. For
these simulations, the elevation of the crest of the emergency spillway has been set
equal to the maximum 100-year flood level of the reservoir corresponding to each of
the three principal spillway lengths as simulated above and as plotted in Figure VI-2
of Exhibit 16. The resulting maximum flood levels of the reservoir from the HEC-1
simulations of the two-thirds probable maximum flood also are plotted on the graph
in Exhibit 16 for both the 300-foot and the 500-foot emergency spillway lengths. As
indicated on the plot, the critical flood level of the existing wastewater lift station
located northwest of the City of Overton, at elevation 422.25 feet msl, is not
threatened by flooding from the reservoir with either the 300-foot or the 500-foot long
emergency spillway for any of the principal spillway lengths analyzed. Hence, the
300-foot long emergency spillway should be more than adequate for dam safety
purposes. A 200-foot long spillway probably would be sufficient; however, the final
selection of the spillway length should be made after more detailed investigations.
Since a 300-foot long emergency spillway will be adequate, it was used for cost

VI-7
GAOVERTON 05, 2\Regional Water\Reporr\Study\Report doc B U RTO N & E L. L. E DG E, ] N C .

Environmental / Civil Engineers



estimating purposes. The emergency spillway length will have little effect on overall
reservoir cost.

The final selection of the lengths of the principal and emergency spillways should be
made taking into consideration the relative construction costs of the various
combinations that satisfy the basic flooding criteria. Generally, the length of the
concrete ogee-type principal spillway within the embankment of the dam should be
the minimum required to pass the 10-year flood with the emergency spillway of the
corresponding required length to prevent overtopping during the design storm. For
these purposes, the height of the embankment used to form the proposed dam
structure should be assumed to be a minimum of three feet above the maximum water
surface elevation of the reservoir as simulated with the HEC-1 model for the
maximum design storm, i. e., the two-thirds maximum probable flood. For cost
estimating purposes, a principal spillway length of 150 feet was assumed in order to
include some conservation in the overall reservoir estimated cost. Likewise, as shown
in Exhibit 17, the emergency spillway crest was assumed at 2 feet higher than
necessary and the dam crest was assumed at approximately 10 feet higher than
necessary, based on other curves in Exhibit 16, Figure VI-2.

3. EVALUATION AND SIZING OF TREATMENT PLANT AND SYSTEMS

a. TREATMENT PLANT
A conventional water treatment facility was used for the purpose of estimating costs
for this planning investigation. The selected treatment process would produce water
of adequate quality to meet current State and Federa! drinking water quality goals. A
design capacity equal to the safe yield of the reservoir was selected for planning
purposes. The actual plant capacity will depend on subsequent analysis of the
regional demands and the level of participation among the regional entities.

A schematic diagram of the 3.1 MGD treatment facility is presented in Exhibit 18.
It would be a conventional type plant and would include the following:

raw water intake pumping station

static/rapid mix structure

sedimentation basin(s)

filtration structures and pipe gallery

0.5 MG clearwell

filter backwash tank and pumps

high service pump station

wastewater ponds
laboratory/administration/chemical building(s)

VI-8
GAOVERTON03. 2\Regional Water\Report\Stuch\Report doc BURTON & ELLEDG E, INC.

Environmental / Civil Engineers



e chemical feed systems for alum, polymer, taste and odor control,
chlorine, lime, caustic, activated carbon, and ammonia

sitework

electrical

instrumentation and controls

yard piping

b. DISTRIBUTION SYSTEM

Based on water demand projections, the full yield of the reservoir would not be
needed unless existing ground waters supplies were relegated to standby service.
However, for planning purposes, the regional distribution (transmission) lines were
sized to carry the ultimate flow capacity of 3.1 MGD on a prorated basis to the
various service areas. A peaking factor of 4.0 was used to size the various lines.
Approximately 281,200 linear feet (53 miles) of pipeline of different sizes would be
required for the planning area, as shown on Exhibit 19. Pipe would either be PVC
conforming to AWWA (C-900, Class 350 ductile iron, or concrete lined steel
cylinder. Pipe sizes would range from 10” to 18” in diameter.

Pipeline routes were selected to coincide with public roadways to minimize the need
for easement acquisition. The lines were extended to existing storage tank locations
within each of the eight service areas so that upgrade of existing distribution lines
within the service area would not be necessary.

4. ESTIMATING CAPITAL COST

Costs associated with construction of the proposed reservoir on Rabbit Creek, the raw
and treated water pump stations, the 3.1 MGD water treatment facility, and the regional
water distribution system are presented in detail in Exhibit 20. All costs are presented
in 1998 dollars. These costs can be expected to increase at a rate of 3.5-4.0 percent per
year.

a. The capital costs for the reservoir are estimated to be:

Dam & Spillway $ 4,539,000
Raw Water Intake Structure 675,000
Clearing 100,000
Road Relocation 500,000
Contingencies 872,000
Land Acquisition & Mitigation 2,250,000
Professional Services 1,399,000

TOTAL RESERVOIR & INTAKE $10,335,000

VI-9
GAOVERTON "05. 2\Regional Waier\Report\Sudy \Report.doc BURTON & ELLEDGE , INC.

Environmental / Civil Engineers



b. The capital costs for the water treatment facility are estimated to cost $1.66 per gpd
of treatment capacity. This would include:

raw water transmission line

all treatment process components
clearwell storage

service pumps

operations buildings
professional services

The 3.1 MGD plant is estimated to cost $5,146.000.

¢. The capital costs for the distribution system to deliver treated drinking water to the
existing distribution systems of the eight regional entities are estimated to be:

Pipeline Construction (9 segments) $ 8,472,000
2 MG Elevated Storage Tank 2,200,000
Contingencies 1,600,000
Professional Services 1,119,000
TOTAL DISTRIBUTION SYSTEM $13,391,000

Land acquisition costs were not included.
C. ALTERNATE WATER SOURCE
1. CITY OF TYLER

The City of Tyler currently has surface water rights for 40,325 acre-feet per year (36
MGD) in Lake Tyler and Lake Tyler East. The City also has a contract to purchase up
to 67,200 acre-feet per year (60 MGD) from the Upper Neches River Municipal Water
Authority which owns Lake Palestine. In addition to its surface water sources, the City
has 12 water wells with a total capacity of 11.1 MGD. These three sources amount to
an available water supply capacity of 107.1 MGD or 119,957 acre-feet per year. The
City’s current use averages only 18 MGD, with peak demands of up to 36 MGD.

The possibility of delivering treated water at a rate of up to 3.1 MGD was discussed
with City of Tyler staff. It was agreed that a pump station located at the Golden Road
WTP in Tyler would be the best way to serve the planning region. Approximately
125,000 linear feet of 24” diameter pipeline would be required. The proposed pipeline
route was selected along public rights-of-way, as shown in Exhibit 21.

VI-10
GAQVERTON"05. 2\Regional Water\Report\ Suidy\Report.doc B URTON & E LLEDG E y I NC.

Environmental / Civil Engineers



Since this alternative appeared more likely than the other three described below due to
the close proximity of the planning region to Lake Tyler East, cost opinions were
developed for this alternative. The capital cost for this alternative is presented in
Exhibit 22. Including pipeline construction, pump station, easement acquisition, and
professional services, the cost would be approximately $11,000,000.

The City has recently completed a cost-of-service study which recommended a
wholesale water rate structure. City officials have indicated a willingness and capability
to make a long-term commitment to supply water to the planning area. City staff have
stated that a rate of $1.50-2.00 per thousand gallons could be used for planning
purposes, not including debt service and O&M costs for the delivery system. Capital
costs for this alternative would be:

Tyler Delivery System $ 11,000,000
Regional Distribution System 13,400.000
TOTAL $ 24,400,000

Additional costs for this alternative are detailed in Exhibit 22.

2. SABINE RIVER AUTHORITY (SRA)

As discussed in Section II, the SRA currently owns a pumping station which delivers
raw water from the Sabine River to the cities of Henderson and Kilgore. Authority staff
has stated that a similar arrangement would be available to the planning region from the
same pump station. The SRA only has ownership rights to 0.149 MGD of water
available for sale above the planning region. However, it has the authority to sell water
reserved for use by the City of Dallas as described below.

Costs were not developed for this alternative because the distance would be greater than
from Tyler’ Golden Road WTP, and a treatment plant and distribution system would
still be required. The SRA currently charges a maximum rate of $0.20 per thousand
gallons to its other raw water customers. A list of these customers for the portion of the
basin above the planning region is included as Exhibit 5.

3. CITY OF HENDERSON

The City of Henderson is currently constructing a raw water supply main from the SRA
pumping station north of Kilgore to a proposed surface water treatment plant east of